SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RBO

1RBmax

05:28:23 Pu 06/18/2024

Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep seL
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3.83 6z 6409 pts 39.0 MHz/ 382GH: | 3.43GHz 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44414 GHz 3.430 GHz 3530 GHz 1.000 MHz 3.44204
3530 GHz 3540 GHz 1.000 MHz 3530 GHz 3540 GHz 1,000 MHz 353961 GHz
3.540 GHz 3549 GHz 1.000 MHz 3540 GHz 3549 GHz 1.000 MHz 3.54838 GHz
3,549 GHz 3550 GHz 100,000 ktz 3.549 GHz 3.550 GHz 100.000 kHz 354993 GHz
3550 GHz 3.560 GHz 1.000 Mtz 3.550 GHz 3560 GHz 1.000 MHz 3.55918 GHz
3.560 GHz 3.561 GHz 100.000 kHz 3.560 GHz 3561 GHz 100:000 kHz 3.56000 GHz
3561 GHz 3570GHz 1.000 MHz 3561 GHz 3570 GHz 1.000 MHz 3.56131 GHz
3570GH: 3.720 GHz 1.000 MHz 3570 GHz 3720 GHz 1.000 MHz 357007 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.79907 GHz 3720 GHz 3820 GHz 1,000 MHz 381995 GHz
09:27:02 M 06/18/2024 09:27:42 PM 06/18/2024
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Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd
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6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430GHz 3530 GHz 351696 GHz
3530 GHz 3540 GHz 3.53842 GHz
3540 GHy 3549 GHz 3.548 24 GHz
3549 Gz 3550 GHr 354999 GHz
3550 GHz 3.560 GHz 3.55281 GHz
3560 GHz 3561 GHz 3.56006 GHz
3561 GHz 3570 GHz 3.56148 GHz
3570 GHe 3720 GHz 1.000 Miz 665 98 GHz
3.720GHz 3,820 GHz 1.000 MHz 381635 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO

1RBmax

1 Spurious Emissions

Limit Che<d
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20 dbr
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6409 pts 39.0 MHa/ 382 GHz
2 Result Summary
3430GHz 3530 GHz 3.04214 GHz
3530 GHz 3610GHz 3.60844 GHz
3610 GHr 3619 GHz 3.61879 GHz
3619GHz 3,620 GHz 3.62000 GHz
3,620 GHz 3,630 GHz 3.62803 GHz
3630 GHz 3631 GHz 3.63004 GHz
3631 GHr 3640 GHz 3.63264 GHz
3,640 GHz 3.720 GHz 1.000 MHz .66593 GHz
3720 GHz 3,820 GHz 1.000 MHz 3.81246 GHz

05:35:37 Bu 06/18/2024

Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep seL
i) Count 100/100
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3.83 6z 6409 pts 39.0 MHa/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.483 50 GHz 3.430 GHz 3,530 GHz 1.000 MHz 3.47491 GHz
3530 GHz 3610GHz 1.000 Mz 3 iz 3530 GHz 3510GHz 1.000 MHz 3.59709 GHz
3610GHz 3619 GHz 1.000 MHz 3.61853 GHz 3610 GHz 3619 GHz 1.000 MHz 3.61839 GHz
3619GHz 3620 GHz 100,000 kitz 3.62000 GHz 3619 GHz 1620 GHz 100.000 kHz 361981 GHz
3620 GHz 3630 GHz 1.000 Wiz 62092 GHz 3620 GHz 3630 GHz 1.000 Mtz 362913 GHz
3,630 GHz 3.631 GHz 100.000 kHz 3.63006 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63001 GHz
3631 GHr 3640 GH: 1.000 MHx 3.63154GHz 31631 GHz 3640 Gz 1,000 MHz 363116 GHz
360Gtz 3.720GHz 1.000 MHz 3.64052 GHz 3640 GHz 3720 GHz 1.000 MHz 3.66609 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.807 66 GHz 3720GHz 3820 GHz 1.000 MHz 3.80197 GHz
05:30:14 7u 06/18/2024 09:38:56 PM 06/18/2024
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

_ | =
Ref Level 4000 dBm  Offset 2360 dB Mode Sweep saL RefLevel 40,00 dm Ofset 23.60d5. Mode Sweep saL
Count 10100 Count 100/100
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3.5 Ghz 6409 pis 39.0 WMHz] 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3430 GHz 3530 GHz 1.000 Mz 343285 GHz -43.39 dBm 3430 GHz 3530 Gtz 1.000 MHz 3.45013 GHz 21 dB: .21 di
3530 GHz 3680 GHz 1.000 MHz 367723 GHz .66 dBm 1530 GHz 1680 GHz 1,000 MHz 367828 GHz 39.81 dBm -14.81 dB
3,680 GHz 3689 GHz 1.000 MHz 3.68889 GHz -21.80 dBm 3.680 GHz 3,689 GHe 1,000 MHz 3.68800 GHz -35.09 dBm -22.09 dB
3,689 GHz 3.690 GHz 100000 ki 3.68999 GHz -27.43 dBm 3689 GHz 3630 GHz T00.000 kHz 3.68989 GHz -47.53 dBm -34.53dB
3690 GHz 3700 GHz 1.000 MHz 69092 GHz 19.02 dBm 1690 GHz 1.700 GHz 1.000 MHz 369918 GHz 1815 dBm -11.85d8
3.700 GHz 3.701 GHz 100.000 kHz 3.70011 GHz -47.43 dBm 3.700 GHz 3.701 GHz 100,000 kHz 3.70004 GHz -29.66 dBi -16.66 d|
1701 GH 3710GH: 1.000 Mz 370294 GHz -34.50 dBm 3701 GHz 3710 GHz 1.000 MHz 3.70251 GHz -2632 dBm 133248
3710GH: 3720 GHz 1.000 MHz 3.71023 GHz -37.13 dBm 37106tz 3720 GHz 1.000 MHz 3.71078 GHz -35.88 dBm -10.88 dB
3.720 GHz 3820 GHz 1.000 MHz 3.80596 GHz -43.72 dBm 3720 GHe 3820 GHe. 1,000 Mz 379218 GHz 4386 dBrm 386 d
Ready Ready jaRnaannng & 0
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Ref Level 4000 dBm  Offset 23,60 a8 Mode Sweep saL
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6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 3.08150 GHz
3530 GHz 3680 GHz 3.67993 GHz
3680 GHr 3689 GHz 3.68802 GHz
3,689 GHr 3690 Gtz 3.68993 GHz
3,690 GHz 3.700 GHz 3.69276 GHz
3700 GHz 3701 GHz 3.70002 GHz
3701 GHz 3710 GHz 3.70179 GHz
37106t 3720 GHz 1000 MHz 71219 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.81745 GHz
05:50:49 PM 06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RBO

1RBmax

Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep saL
T Count 100/100
1 Spurious Emissions 1 Spurious Emissions
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3.83 6z 6409 pis 39.0 MHa/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3430GHz 3530 GHz 1.000 MHz 347281 GHz 3.430 GHz 3,530 GHz 1.000 Mtz 3.45313 GHz -34.38 dBm
1530GHz 3540 GHz 1.000 Mz 3.53847 GHz 3530 GHz 3540 GHz 1.000 MHz 3.53930 GHz -40.67 dBm
3540 GHe 3549 GHz 1.000 MHz 3.54892 GHz 3.580 GHz 3.549 GHz 1.000 MHz 3.54796 GHz -36.15 dBm
3,549 GHz 3550 GHz 100.000 kHz 3.54999 GHz 3.549 GHz 3.550 GHz 100.000 kHz 3.54980 GHz -46.70 dBm
3550 GHz 3560 GHz 1.000 MHz 1550 GHz 1560 GHz 1.000 MHz 355908 GHz 19.20 dBm
3.560 GHz 3561 GHz 100.000 kHz 3.560 GHz 3561 GHz 100,000 kHz 3.56004 GHz -29.68 dBm
3.561 GHz 3570 GHz 1.000 Mt 3561 GHz 3570 GHz 1.000 MHz 3.56105 GHz -25.21 dBm
3570GHz 3.720 GHz 1.000 Mz 3.66613 GHz 3.570 GHz 3.720GHz 1.000 MHz 3.57217 GHz -41.60 dBm
3.720 GHz 3.820 GHz 1,000 MHz 3.81945 GHz 3720GHz 3820 GHz 1,000 MHz 3.80816 GHz 43.96 dBm

05:29:05 PM 06/18/2024

09:29:46 PM 06/18/2024

Full RB

Ref Level 4000 dBm  Offset 23,60 6B

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd
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6409 pts 39.0 MHz/ 382 GHz
2 Result Summary
3430GHz 3530 GHz 305463 GHz
3530 GHz 3540 GHz 3.53924 GHz
3540 GHy 3549 GHz 3.54856 GHz
3549 Gz 3550 GHz 354993 GHz
3,550 GHz 3,560 GHz 355182 GHz
3560 GHz 3561 GHz 3.56000 GHz
3561 GHr 3570GHz 3.56153 GHz
3.570 GHz 3.720 GHz 1.000 MHz .57337 GHz
3.720GHz 3,820 GHz 1.000 MHz 381196 GHz

0s:30:28 Pu 06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Middle Channel

1RBO

1RBmax

05:41:43 P4 06/18/2024

Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep seL
Caunt 1007100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
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3.83 6z 6409 pts 39.0 MHa/ 382GH: | 3.43GHz 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3.430 GHz 3,530 GHz 1.000 MHz 3.44074 GHz 3.430 GHz 3.530 GHz 1.000 MHz 3.43265 GHz
1530GHz 3610GHz 1.000 Mz 3 iz 3530 GHz 1610 GHz 1.000 MHz 360988 GHz
3610GHz 3619 GHz 1.000 MHz 3.61731 GHz 3610 GHz 3619 GHz 1.000 MHz 3.61562 GHz
3619GHz 3620 GHz 100.000 kfiz 3. 3619 GHz 3620 GHz 100.000 kHz 361979 GHz
3.620GHz 3630 GHz 1.000 Mtz 3,620 GHz 1630 GHz 1.000 Mz 3.62918 GHz
3630 GHz 3831 GHz 100,000 kHz 3630 GHz 3531 Ghz 100.000 kHz 3.63000 GHz
1631GHa 1640 GHa 1.000 Mz 3631GHz 3640 GHz 1.000 MHz 3.63125 GHz
3640 GHe 3720 GHz 1.000 MHz 3640 GHz 3720 GHz 1.000 MHz 3.64132 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.806 76 GHz 3720 GHz 3820 GHz 1,000 MHz 3.81326 GHz
09:40:15 7 06/108/2024 09:41:01 M 06/18/2024
e+ [
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
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6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430GHz 3530 GHz 3.042 24 GHz
3530 GHz 3510 GHz 3.60996 GHz
3610 GHr 3619 GHz 3.61869 GHz
3619GHz 3620GHr 3.61993 GHz
3,620 GHz 3,630 GHz 3.624.85 GHz
3630 GHz 3631 GHz 3.63001 GHz
3631 GHz 3540 GHz 3.63239 GHz
3,640 GHe 3720 GHz 1.000 Miz 665 93 GHz
3720 GHz 3,820 GHz 1.000 MHz 381705 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

: | e [ |
Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep seL
Caunt 1007100 Count 100/100
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3.83 6z 6409 pts 39.0 MHz/ 382GH: | 3.43GHz 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3.430GHz 3.530 GHz 1.000 MHz 3.49528 GHz 3430 GHz 3530 GHz 1.000 Mz 3.46252 GHz -33.42 dBm .42
1530GHz 3680 GHz 1.000 Mz 3530 GHz 3.680 GHz 1.000 MHz 3.66599 GHz .69 d -18.69 dB
3.680 GHz 3689 GHz 1.000 MHz 3,680 GHz 3,689 GHz 1.000 MHz 3.6B837 GHz -35.36 dBm -22.36 dB
3,689 Ghz 3,690 Gz 100,000 kit 3689 GHz 3630 GHz 100.000 kHz 3.68997 GHz -47.76 dBm -34.76 dB
3,690 GHz 3.700 GHz 1.000 Mz 1690 GHz 3.700 GHz 1.000 MHz 3.69908 GHz 17.27 dBm -12.73d8
3.700 GHz 3701 GHz 100,000 kHz 3.700 GHz 3.701 GHz 100.000 kHz 3.70002 GHz -28.77 dB -15.77 dB
1701 GHz 3710GHz 1.000 Mz 3701 GHz 3710 GHz 1.000 MHz 3.70164 GHz -26.21 dBm -13.21d8
3.710GHz 3.720 GHz 1000 MHz 3.710GHz 3.720GHz 1.000 MHz 3.71035 GHz -36.86 dBm -11.86 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81186 GHz 3720 GHz 3820 GHz. 1,000 MHz 374363 GHz -23.89 dBm 3.89 dB
("]
09:51:29 7 06/108/2024 09:52:08 P 06/18/2024
e =
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
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2 Result Summary
3430GHz 3530 GHz 3.037 74 GHz
3530 GHz 3680 GHz 3.66599 GHz
3,680 GHr 3,689 GHz 3.687 90 GHz
3,689 Gz 3690 GHr 3.69000 GHz
3,690 GHz 3.700 GHz 3.694.20 GHz
3700 GHz 3701 GHz 3.70003 GHz
3701 GHz 3710 GHz 3.703 20 GHz
3710 GHe 3720 GHz 1.000 Miz 71142 GHz
3.720GHz 3,820 GHz 1.000 MHz 378459 GHz
0s:52:50 4 08/18/2024
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e% FCC RADIOTEST REPORT Report No. : FG451315B

SPORTON LAB.

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM

Lowest Channel

1RBO 1RBmax

RefLevel 4000 dBm Ofiset 2350 dB Mode Sweep sat

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100

Caunt 100/100
1 Spurious Emissions

1 Spurious Emissians
Cimit Cheed 5]
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3.43 GHz 39.0 MHz/ 3826GHz | 3.43GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3430 GHz 3530 GHz 1.000 MHz 343714 GHz -44.22 dBm -4.22dB 3430 GHz 3.530 GHz 1.000 Mtz 3.50657 GHz -34.31 dBm -4.31dB
3530 GHz 3540 GHz 1.000 Mz 3.53925 GHz -37.59 dBm -12.59 dB 3530 GHz 3540 GHz 1.000 MHz 3.54000 GHz -37.65 dBm -12.65dB
3540 GHr 3589 GHz 1.000 Mz 3.54883 GHz -24.79 dBm -11.79.dB 3,540 GHz 3,549 GHe 1,000 MHz 3.54606 GHz -36.22 dBm -23.22dB
3549 GHz 3550 Gz 100,000 ktiz -30.76 dBm -17.76 dB 3.549 GHz 3550 GHz 100.000 kHz 354993 GHz -48.56 dBm -35.56 dB
3550 GHz 3.560 GHz 1.000 MHz 16.73 dBm -13.2748 1550 GHz 1560 GHz 1.000 MHz 355923 GHz 16.18 dBm 13.82d8
3.560 GHz 3561 GHz 100.000 kHz -49.47 dBm -36.47 dB 3.560 GHz 3.561 GHz 100,000 kHz 3.56008 GHz 30.69 dBm -17.69 dB
3561 Gite I5T0GH: 1.000 MH:z -35.01 dBm -22.01 dB 3561 Ghz 3570 Gz 1.000 MHz 356109 GHz -23.23 dBm -10.23 dB
3570GHz 3.720 GHz 1.000 MHz -41.48 dBm -16.48d8 3570 GHz 3720 GHz 1.000 MHz 357217 GHz -30.49 dBm -15.49.dB
3.720 GHz 3820 GHz 1.000 MHz 3.81126 GHz -43.91 dBm -3.91dB 3720 GHe 3820 GHe. 1,000 Mis 3381695 GHz 4381 dBm 3381 dB
rery W MBER ]
09:31:11 PM 06/18/2024 09:31:53 PM 06/18/2024

Full RB

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL

Caunt 100/100
1 Spurious Emissians
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6409 pts 39.0 MHz/ 382 GHz
2 Result Summary
3430GHz 3530 GHz 3.057 02 GHz
3530 GHz 3540 GHz 3.53805 GHz
3540 GHy 3549 GHz 358575 GHz
3549 Gz 3550 GHz 354998 GHz
3,550 GHz 3,560 GHz 355833 GHz
3560 GHz 3561 GHz 3.56000 GHz
3561 GHr 3570GHz 3.56146 GHz
3.570 GHz 3.720 GHz 1.000 MHz .66613 GHz
3.720GHz 3,820 GHz 1.000 MHz 380896 GHz

0s:32:33 Pu 06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

—_—— - =
Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep saL
Count 10100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
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3.83 6z 6409 pis 39.0 MHa/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.44084 GHz 3,430 GHz 3530 GHz 1.000 Mz 3.49319 GHz
3530 GHz 3510GHz 1.000 MHz 84 GHz 1530 GHz 1610GHz 1,000 MHz 360860 GHz
3610GHz 3619 GHz 1.000 MHz 61830 GHz 3610 GHz 3619 GHz 1.000 MHz 3.61723 GHz
3619GHz 3620 GHz 100,000 kftz £1997 GHz 3519 GHz 3620 GHz T00.000 kHz 3.61980 GHz
3620 GHz 3630 GHz 1.000 Wiz 2077 GHz 3620 GHz 3630 GHz 1.000 Mtz 362913 GHz
3630 GHz 3631GHz 100,000 kiz 08 GHz 3630 GHz 3631 GHz 100.000 Kz 3.63000 GHz
3631 GHz 3640 GHz 1.000 Mz 3.63545 GHz 3631 GHz 3640 GHz 1.000 MHz 363162 GHz
3640 GHe 3720 GHz 1.000 MHz 3.64161 GHz 3640 GHz 3720 GHz 1.000 MHz 366585 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.805 76 GHz 3720 GHz 3820 GHz 1,000 MHz 3.81995 GHz
05:42:27 7 06/18/2024 09:43:08 FM 06/18/2024
e+ [
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dbm
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6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 345702 GHz
3530 GHz 3610 GHz 3 iz
3610 GHe 3619 GHz 361874 GHz
3619 GHr 3620GHr 3.61999 GHz
3,620 GHz 3.630 GHz 362873 GHz
3630 GHz 3631 GHz 3.63000 GHz
3631 GHz 3540 GHz 3.63219 GHz
3,640 GHe 3720 GHz 1.000 Miz 66593 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.81975 GHz
05:43:50 PM  06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM

Highest Channel

1RBO 1RBmax

Ref Level 4000cBm  Offset 236066 Made Sweep saL RefLevel 40,00 Bm  Offset 23.60 d8 Mode Sweep seL
i) Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Limit Chec 5] i P
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3.5 Ghz 5309 pts 39.0 MHz/ 3E2GH | 3.43GH: 6409 pts 39.0 MHz/ 3.82GHz

I 2 Result Summary

3.430 GHz 3530 GHz 1.000 Miz 3.45493 GHz -40.34 dBm -434dB 3.430 GHz 3.530 GHz 1.000 MHz 344168 GHz 48,40 dBm )
3530 GHz 3680 GHz 1.000 Mz 3.67828 GHz -40.14 dBm -15.14 dB 3530 GHz 3,680 GHz 1.000 MHz 3.66614 GHz -43.55 dBm 1855 dB
3680 GHr 3689 GHz 1.000 Mz 3.68849 GHz -26.25 dBm -13.25dB 3.680 GHz 3,689 GHe 1,000 MHz 3.68708 GHz -36.85 dBm -23.85 dB
3,689 Ghz 3,690 Gz 100000 ki 3.69000 GHz -30.11 dBm -17.11 dB 3689 GHz 3630 GHz T00.000 kHz 3.68979 GHz -48.85 dBm -35.85 dB
3690 GHz 3700 GHz 1.000 MHz .69077 GHz 15.80 dBm -14.20d8 3690 GHz 3.700 GHz 1.000 MHz 369908 GHz 15.45 dBm 1455 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70019 GHz -49.61 dBm -36.61 dB 3.700 GHz 3.701 GHz 100,000 kHz 3.70004 GHz -30.89 dBm -17.89 dB
1701 GHz 3710GHz 1.000 Mz 370343 GHz -35.33 dBm -2233dB 3.701 GHz 3710GHz 1.000 MHz 3.70110 GHz -23.20 dBm -10.20 dB
3.710GHz 3720 GHz 1.000 MHz 3.71026 GHz -39.77 dBm -14.77d8 3710 GHz 3720 GHz 1.000 MHz 3.71067 GHz -35.65 dBm -10.65 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79587 GHz -43.87 dBm -3.87dB 3720 GHe 3820 GHe. 1,000 MHz 381845 GHz 4390 dBm 50 d
oy NN NOUHET ety N S Lo
09:53:33 ;e 06/18/2024 09:54:13 PM 06/18/2024

Full RB

Ref Level 4000 dBm  Offset 23,60 0B Made Sweep sGL
Count 100/100
1 Spurious Emissions
Limit Che<d
Line _SPURIOUS_LINE_ABS_0q2

30
20 dbr

10 dBinr

6409 pis. 39.0 MHz/ 382 GHz

2 Result Summary

3430GHz 3530 GHz 3.095 88 GHz
3530 GHz 3680 GHz 66629 GHz
3,680 GHr 3,689 GHz 3.687 75 GHz
3,689 Gz 3,690 GHz 3.69000 GHz
3,690 GHz 3.700 GHz 3.69684 GHz
3700 GHz 3701 GHz 3.70000 GHz
3701 GHr 3710GH: 3.701 24 GHz
3.0 GHz 3.720 GHz 1.000 MHz .71023 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.81386 GHz

0s:54:53 Pu 06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / P1/2 BPSK

Lowest Channel

Full RB

Low Channel Full RB
Channel power -40dBm > -46.68dBm (PASS)

0s:56:24 Pu 06/18/2024

Ref Level 40,00 dBm  Offset 23.60 a8 Made Sweep sl
Count 100/100
1 Spurious Emissions
Limit Ch

30 apbineSPURlous_une

20 B

10 dbm

0dbm M

0

I

20 :

a0

SPURIOUS_LINE ABS 002

“irabm B

3.43 GHz 12008 pts 39.0 MHz/ 382 GHz

I 2 Result Summary
3430 GHz 3530 GHz 1.000 MHz 352895 GHz -40.89 dBm -0.89 dB.
3530 GHz 3540 GHz 1.000 MHz 3.53580 GHz 36.01 dBm -11.01 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54864 GHz 29.93 dBm -16.93 dB
3549 Gz 3550 GHz 200,000 kHz 354998 GHz 30.88 dBm -17.88 dB
3,550 GHz 3570 GHz 100,000 kHz 3.55655 GHz 2.11 dBm -27.89 dB
1570 GHz 3571GHz 200.000 kHz 3.57030 GHz -42.23 dBm -29.23 dB
3571 GHr 3585GHz 1.000 MHz 3.57355 GHz 32.89 dBm -19.89 dB
3,585 GHz 3.720 GHz 1.000 MHz 3.66612 GHz -43.49 dBm -18.49 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81885 GHz -43.90 dBm -3.90 dB.
resty P

Ref Level 3000dBm ~ Offset 236048 & RBW 10 kHz saL
2048 & SWT 100 ms & VBW 30 bz Mode Sweep Count 100/100
Rm Ave
20 dBr—————————————— AT
10
o
10 d6s
-20
30 dbs
40 dB
50
60
DUPSUUNN RUWUPWRORP I ] U R ST SMP—
CF 3.52895 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
T [Ref) 1.000 MHz -26.68 dBm
Tx Total -26.68 dBm

Ready

12:27:29 MM 06/19/2024

FR1 n48 / 15MHz / DFT-S OFDM / P1/2 BPSK

Middle Channel

Full RB

10:00:36 Pu  06/18/2024

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissions
Uimit Cheed

30 apbineSPURlous_une

20 dBew

10 dir

0 dBm ‘ q

-10

-20

30 | |

‘Vl:u;;% 5_LNE ABS 002 vl l Lm

50 _'“l

3.43 GHz 12008 pts 39.0 MH2/ 382 GH

I Result Summary
3430 GHz 3530 GHz 1.000 MHz 3.44164 GHz -43.90 dBm -3.50 dB
3530 GHz 3595 GHz 1.000 MHz 3.59062 GHz -43.95 dBm -18.95 dB
3595 GHr 3,609 GHz 1.000 Mz 607 38 GHz 33.86 dBm -20.86 dB
3,609 Gz 3610 GHz 200,000 kifz 3.60939 GHz -44.37 dBm 31.37dB
3610GHz 3640 GHz 100,000 kiz 3.61878 GHz 2.50 dBm 27.50 dB
1640 GHz 3641 GHz 200.000 kHz ggg;ggnz «;igg :gm 30 ;gga
35641 GHz 3655 GHz 1.000 MHz . z m B
3655 GHe 3720 GHz 1.000 Miz 366614 GHz -43.14 dBm 18.14 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81695 GHz -43.81 dBm .81 d
T
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / P1/2 BPSK

Highest Channel

Full RB

Ref Level 4000 dBm  Offset 23,60 0B

Mode Sweep sa
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUS UNE &
20 dBew
10 dir
0 din w
-10
-20
30 !'
‘;uc\.\;’;‘i‘wu._.xlmn.‘ ol '
50 ‘
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.48140 GHz -44.50 dBm -4.50 dB.
1530GHz 3665 GHz 1.000 Mtz 364201 GHz -44.10 dBm 19.10 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67559 GHz 34.80 dBm 21.80 dB
3679 GHz 3,680 GHz 200,000 kifz 3.67984 GHz -43.58 dBm 30.58 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.68892 GHz 1.21 dBm 28.79 dB
3700 GHz 3701 GHz 200.000 kHz 3.70008 GHz 37.52 dBm 24,52 dB
3701 GHz 3710 GHz 1.000 MHy 3.70103 GHz 27.55 dBm 14,55 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71396 GHz -35.70 dBm 10.70 dB
3.720GHz 3,820 GHz 1.000 MHz 372025 GHz -43.93 dBm 3.93 d
L (I o
10:04:48 PM  06/18/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 dbm
0 dBm N
-10
-20 ‘
30 |
N
, e Iu Ny
50
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3530 GHz 1.000 Miz 352935 GHz -44.06 dBm -4.06 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53711 GHz -35.01 dBm -10.01 dB
3540 GHz 3589 GHz 1.000 MHz 358581 GHz -29.78 dBm -16.78 dB
3,549 Gz 3550 GHz 200,000 kHz 354997 GHz -31.74 dBm -18.74 dB
3550 GHz 3570 GHz 100,000 kiz 355459 GHz 2.06 dBm -27.84 dB
3570 GHz 3571 GHz 200,000 kHz 3.57017 GHz -40.85 dBm -27.85 dB
3571 GHz 3585 GHz 1.000 MHy 357224 GHz -32.43 dBm -19.43 dB
3585 GHe 3720 GHz 1.000 Miz 366585 GHz -43.61 dBm -18.61 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81046 GHz -44.01 dBm 401 dB
L (I o
05:57:04 PM  06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

10:05:28 Pu  06/18/2024

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 apbinesPuslous une
20 dBew
10 dir
0 dBmr m
-10
-20
30 [
‘l:u.,‘i,%"”:-""’”” il i l
el
PR
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.49019 GHz -40.43 dBm 443dB
1530GHz 3595 GHz 1.000 Mtz 3.59412 GHz -42.34 dBm -17.34dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60699 GHz -34.51 dBm -21.51 dB
3,609 GHz 3510 GHz 200,000 kHtz 3.60974 GHz -43.28 dBm -30.28 dB
35610 GHz 3640 GHz 100,000 kiz 3.62171 GHz 1.29 dBm 2871 dB
1640 GHz 3641 GHz 200.000 kHz gwgggnz ﬁ;; ggm gﬂ;gg
35641 GHz 3655 GHz 1.000 MHz . z E m .
3655 GHe 3720 GHz 1.000 Miz 3.65510 GHz -41.98 dBm 16.98 dB
3.720 GHz 3820 GHz 1.000 MHz 3.78558 GHz -43.92 dBm .52 d
Ready W N
10:01:16 PM  06/18/2024
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL Ref Level 30.00dBm ~ Offset 22,608 ® RBW 10 khz sl
Count 100100 | = At 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR 1Rm Avg
Uit Cheed
30 dubine-SPURloUs e ass oz
20 dBr————————————— 4
20 dBew
10 dBinr 10
0 dBmr v o
-10
106
-20
30 | 20
‘—::uc‘l\;!ﬁjw S_LNE ABS 002 "ﬂ W L
n W 30 d
50
‘ 40 diar
3.43 GHz 12009 pts 39.0 MHz/ 382GHz
I Result Summary 0.
3.430 GHz 3530 GHz 1,000 Mifz ;.gzo;égw j:;; ggm #gdg o
3530 GHz 3665 GHz 1.000 MHz .661 Hz . m -17.09 d B
3665 GHr 3679 GHz 1,000 MHz 367789 GHz 3225 dBm -19.25 dB R e . ]
3679 GHz 3,680 GHz 200,000 kHz 3.67986 GHz -42.11 dBm -29.11 dB B I Gt et
3.680 GHz 3.700 GHz 100.000 kHz 369651 GHz 1.54 dBm -28.46 dB EFB,?I!ZKGHI 1001 pts 200.0 kHz/ Span 2.0 MHz
3700 GHz 3701 GHz 200.000 kHz 3;3?23 g:; gg?g ggm %l%gg Rk e
3.701 GHz 370 GHz 1.000 MHz 3 z . m -12
3710 GHe 3,720 GHz 1.000 Miz 3.71179GHz 33.72 dBm 87248
3720GHz 3820 GHz 1.000 MHz 372435 GHz -42.61 dBm 261 dB Tt fel) 1.000 MHz 7.0 a8
Ready W

w0
12:28:33 AN 06/19/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £

Count 100/100
1 Spurious Emissions

Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm T T m
-10
-20 | ‘
\U.L“‘J
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3530 GHz 1.000 Miz 352456 GHz -43.57 dBm -3.57 dB
1530GHz 3540 GHz 1.000 Mtz 3.53920 GHz -35.52 dBm -10.52 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54880 GHz -26.11 dBm -13.11 dB
3549 Gz 3550 GHz 200,000 kHz 354997 GHz -32.03 dBm -19.03 dB
3,550 GHz 3570 GHz 100,000 kiz 355222 GHz 0.45 dBm -29.55 dB
1570 GHz 3571GHz 200.000 kHz 3?_7’?5; g:z ﬁﬁ :gm g?g;ﬂg
3571 GHz 3585 GHz 1.000 MHz 3 z E m -21.;
3585 GHe 3720 GHz 1.000 Miz 358507 GHz -43.55 dBm -18.55 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78988 GHz -43.88 dBm 388 dB
L (I "
05:57:45 PM  06/18/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 dbm
0 dBm T T ”“
-10
-20
30
Ehggu s 0 | el
50 w h;l
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3530 GHz 1.000 Miz 3.478.00 GHz -43.47 dBm
1530GHz 3595 GHz 1.000 Mtz 3.59023 GHz -43.95 dBm
3.595 GHz 3.609 GHz 1.000 MHz 3.606 95 GHz -34.09 dBm
3609 GHe 3610GHz 200,000 kHz 3.60977 GHz -34.18 dBm
3610GHz 3,640 GHz 100,000 kiiz 3.62893 GHz -0.23 dBm
3,640 GHz 3641 GHz 200,000 kHz 3.64006 GHz -43.98 dBm
36471 GHz 3655 GHz 1.000 MHy 3.64382 GHz -33.85 dBm
3655 GHe 3720 GHz 1.000 Miz 3.657 69 GHz -43.02 dBm
3.720GHz 3,820 GHz 1,000 Miiz 3.80337 GHz -48.05 dBm
L (I "

10:01:56 Pu  06/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £

Count 100/100
1 Spurious Emissions

Limit Checd F
Line _SPURlOUS LINE A1

30

20 dbr
10 dior

0dbm

|
(s e pes o | | W
50 m ‘

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary

3,430 GHz 3530 GHz 1.000 Miz 3.44184 GHz -44.37 dBm -4.37 dB
1530GHz 3665 GHz 1.000 Mtz 3.66453 GHz -42.45 dBm -17.45 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67709 GHz -34.95 dBm -21.95 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67972 GHz -43.52 dBm -30.52 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.68736 GHz 036 dBm -30.36 dB
3700 GHz 3701 GHz 200.000 kHz 3.70025 GHz -36.51 dBm -23.51 dB
3701 GHz 3710 GHz 1.000 MHy 3.70353 GHz -29.69 dBm -16.69 dB
3710 GHe 3,720 GHz 1.000 Miz 371014 GHz -33.93 dBm -8.93 dB
3.720GHz 3,820 GHz 1.000 MHz 372315 GHz -43.37 dBm 33748
L (I

10:06:07 Pu  06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 aphine-SPURloUs UNE &

20 dBm

10 dbm

0 dBm *

-10

-20

I l

SPURIOUS UINE ABS 002 | q i

50 | y

X 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3,530 GHz 1.000 Miz 352945 GHz -44.02 dBm -4.02 dB
1530GHz 3540 GHz 1.000 Mtz 3.53981 GHz -35.37 dBm -10.37 dB
3540 GHz 3589 GHz 1.000 MHz 3.54878 GHz -29.04 dBm -16.04 dB
3,549 Gz 3550 GHz 200,000 kHz 354995 GHz -33.19 dBm 20.19 dB
3550 GHz 3570 GHz 100,000 kiz 355064 GHz -0.40 dBm -30.40 dB
3570 GHz 3571 GHz 200,000 kHz 3.57076 GHz -44.92 dBm -31.92 dB
3571 GHz 3585 GHz 1.000 MHy 3.573%0 GHz -34.92 dBm -21.92dB
3585 GHe 3720 GHz 1.000 Miz 366599 GHz -43.73 dBm -18.73 dB
3.720GHz 3,820 GHz 1.000 MHz 3.79018 GHz -43.86 dBm -3.86 dB
L (I

os:58:25 Pu 06/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 aphine-SPURloUS UNE &

20 dBew

10 dir

0 dBm

10 :

-20

30 } +

s s o 'Rl

. 1 Ja [ ™

50 l;rlJ LIF;'I

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44743 GHz -44.50 dBm -4.50 dB.
1530GHz 3595 GHz 1.000 Mtz 3.59490 GHz -42.62 dBm -17.62 dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60849 GHz -34.04 dBm -21.04 dB
3,609 Gz 3610 GHz 200,000 kHz 3.60934 GHz -44.20 dBm -31.30 dB
3610GHz 3640 GHz 100,000 kiz 3.62000 GHz -1.03 dBm -31.03 dB
1640 GHz 3641 GHz 200.000 kHz 3.64031 GHz -45.75 dBm -32.75 dB
3641 GHz 3655 GHz 1.000 MHy 3.64531 GHz -38.06 dBm -25.06 dB
3655 GHe 3720 GHz 1.000 Miz 3.656 20 GHz -42.80 dBm -17.80 dB
3.720GHz 3,820 GHz 1.000 MHz 381216 GHz -43.76 dBm 376 dB
L (I
10:02:37 4 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £

Count 100/100
1 Spurious Emissions

Limit Checd F
Line _SPURlOUS LINE A

30

20 dBm
10 dBa

0dbm

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 MHz 347091 GHz -43.22 dBm -4.22dB
1530GHz 3665 GHz 1.000 Mtz 3.663 58 GHz -43.97 dBm -18.97 dB
3665 GHr 3679 GHz 1.000 MHz 3.67850 GHz -33.13 dBm -20.13 dB
3679 Ghz 3,680 GHz 200,000 kHz 367977 GHz -42.98 dBm -29.98 dB
3,680 GHz 3.700 GHz 100,000 kiz 369636 GHz 0,64 dBm -30.64 dB
3.700 GHz 3701 GHz 200,000 kHz 3.70006 GHz -80.77 dBm -27.77 dB
3701 GHr 3710GH: 1.000 MHz 3.70171 GHz -33.36 dBm -20.36 dB
3.710GHz 3,720 GHz 1.000 Miz 3.71088 GHz -36.25 dBm -11.25 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81296 GHz -43.97 dBm -3.97 dB
; [IITIIIm

10:06:47 Pu  06/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 4000 dBm  Offset 23,60 6B Made Sweep saL -
Count 100/100
1 Spurious Emissions
Limit Checd F
|ine _SPURlOUS LINE

30

20 dbr

10 dior

0dbm

|
L
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary

3,430 GHz 3,530 GHz 1.000 Miz 352895 GHz -43.29 dBm -4.29 dB
1530GHz 3540 GHz 1.000 Mtz 3.53872 GHz -37.24 dBm -12.24 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54800 GHz -30.25 dBm -17.25 dB
3549 Gz 3550 GHz 200,000 kHz 355000 GHz -36.23 dBm 2313 dB
3,550 GHz 3570 GHz 100,000 kiz 355395 GHz -2.45 dBm -32.45 dB
3570 GHz 3571 GHz 200,000 kHz 3.57010 GHz -46.03 dBm -33.03 dB
3571 GHz 3585 GHz 1.000 MHy 3.57154 GHz -36.90 dBm 23,

3,585 Gz 3720 GHz 1.000 Miz 358925 GHz -43.66 dBm -18.66 dB
3.720GHz 3,820 GHz 1.000 MHz 3.807 36 GHz -43.77 dBm 377 dB

; [IITIIIm i

0s:59:07 Pu 06/18/2024

FR1 n48 / 15MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Count 100/100

30

20 dBm
10 dBa

0dbm

RIOUS LINE_ABS 002

[Has - i L Ty

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.44164 GHz -44.22 dBm -4.22dB
1530GHz 3595 GHz 1.000 Mtz 3.55192 GHz -44.28 dBm -19.28 dB
3505 GHr 3609 GHz 1.000 MHz 3.606 28 GHz 37.12 dBm -24.12 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60970 GHz -36.79 dBm -33.79 dB
3610GHz 3,640 GHz 100,000 kiz 3.62082 GHz 3.49 dBm 334
3,640 GHz 3641 GHz 200,000 kHz 3.64004 GHz -46.87 dBm -33.87 dB
36471 GHz 3655 GHz 1.000 MHy 3.64231 GHz -38.59 dBm -25.59 dB
3655 Gz 3720 GHz 1.000 Miz 366594 GHz -43.42 dBm -18.42 dB
3.720GHz 3,820 GHz 1.000 MHz 3.767 30 GHz -43.91 dBm 391 dB
; [IITIIIm i

10:03:19 Pu  06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 15MHz / DFT-S OFDM / 256QAM
Highest Channel
Full RB
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 apbinesPuslous une
20 dBew
10 dir
0 dBmr
-10
-20
30
LV;:MM S_LNE ABS 002 . H
50 L
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.47610 GHz -43.34 dBm -434dB
1530GHz 3665 GHz 1.000 Mtz 3.664 80 GHz -44.11 dBm -19.11 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67436 GHz 37.70 dBm -24.70 dB
3,679 GHr 3680 GHr 200,000 kifz 367973 GHz -46.53 dBm -3353dB
3,680 GHz 3.700 GHz 100,000 kiz 3.69539 GHz -2.61 dBm 3261 dB
3700 GHz 3701 GHz 200.000 kHz 3.70009 GHz -42.62 dBm -29.62 dB
3701 GHz 3710 GHz 1.000 MHy 3.70119 GHz 33.45 dBm -20.45 dB
3710 GHe 3720 GHz 1.000 Miz 3.71276 GHz -30.49 dBm 15.49 dB
3.720 GHz 3820 GHz 1,000 Miiz 374233 GHz -44.10 dBm .10 d
T
10:07:29 PM  06/18/2024
FR1 n48 / 20MHz / DFT-S OFDM / P1/2 BPSK
Lowest Channel
Low Channel Full RB
Full RB
Channel power -40dBm > -47.22dBm (PASS)
Ref Level 40.00dBm  Offset 23,60 6B Mode Sweep 6L RefLevel 3000 dBm  OMset 23,60 dB & RBW 10 khz 56l
Count 100100 | = At 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACIR 1Rm Avg
Uit Cheed
30 dubine-SPURloUs e ass oz
20 dBr————————————— =
20 dBew
10 dBim — 10
08 — B
-10
10 dir
-20
30 20
uous e sos oo N " .,
N B
50
40 diar
3.43 GHz 5403 pts 39.0 MHz/ 382GHz
I Result Summary 50
3.430 GHz 3530 GHz 1.000 MHz 352795 GHz -42.92 dBm -252dB
3530 GHz 3540 GHz 1.000 MHz 3.53849 GHz 36.08 dBm -11.08 dB 60
3540 GHr 3549 GHz 1,000 MHz 354864 GHz 28.39 dBm -15.39 dB - . e
3549 GHz 3550 GHz 200,000 kHz 3.55000 GHz 38.53 dBm 2553 dB kit RSk Sbbdaddeali T I il I
3.550 GHz 3,570 GHz 1.000 MHz 3.564 18 GHz 9.34 dBm -20.66 dB EFB,EZ?E§GH1 1001 pts 200.0 kHz/ Span 2.0 MHz
1570 GHz 3571GHz 200.000 kHz 3.57001 GHz -41.09 dBm -28.09 dB 2 Result Summa None
3571 GHz 3590 GHz 1.000 MHy 3.57116 GHz 28.16 dBm -15.16 dB
590 Gi 720 000 3.66604 GH -43.45 dB 18.46 dB
3705 ss050e 1 00 i 380506 Gz 4102 dim “4.00 68 Irl Bet 1000 MHz 4722 d8m
L — PR TP
10:08:59 PM 06/18/2024 12:24:14 M 08/13/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 20MHz / DFT-S OFDM / P1/2 BPSK

Middle Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUS UNE &
20 dBew
10 dir
e
0 din T - | :
R
a0 ——t
-20 ‘
30 ‘
[hggu e 0 | __,e_JJ_I L
50 '
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44184 GHz -44.23 dBm -4.23dB
1530GHz 3590 GHz 1.000 Mtz 3.54004 GHz -44.39 dBm -19.39 dB
3,590 GHz 3.609 GHz 1.000 Mix 3.60605 GHz -33.56 dBm -20.56 dB
3,609 GHz 3610 GHz 200,000 kHz 3.60989 GHz -36.13 dBm 3313 dB
3610GHz 3640 GHz 1.000 Miz 3.62933 GHz 7.15 dBm -22.85 dB
1640 GHz 3641 GHz 200.000 kHz 3.64092 GHz -46.51 dBm -3351 dB
3641 GHz 3660 GHz 1.000 MHy 3.64361 GHz -34.68 dBm -21.68 dB
3660 GHe 3720 GHz 1.000 Miz 366590 GHz -43.56 dBm -18.56 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81226 GHz -44.03 dBm 403 dB
L (I o
10:13:10 PM  06/18/2024

FR1 n48 / 20MHz / DFT-S OFDM / P1/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 dbm —
0 din + } | l
-10
-20
30 -
[Auabin i i —
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3.530 GHz 1.000 Miz 3.478.90 GHz -44.33 dBm -433 dB
1530GHz 3660 GHz 1.000 Mtz 364877 GHz -44.24 dBm -19.24 dB
3660 GHz 3679 GHz 1.000 MHz 3.67882 GHz 27.81 dBm -14.81 dB
3679 Ghz 3,680 GHz 200,000 kHz 3.67989 GHz -38.29 dBm 25.29 dB
3,680 GHz 3.700 GHz 1.000 MHz 3.68532 GHz 9,00 dBrm -21.00 di
3.700 GHz 3701 GHz 200,000 kHz 3.70010 GHz -30.61 dBm -27.61 dB
3701 GHz 3710 GHz 1.000 MHy 3.70141 GHz -28.99 dBm -15.99 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71242 GHz -34.22 dBm 9.22dB
3.720GHz 3,820 GHz 1.000 MHz 3.72075 GHz -43.62 dBm -362dB
; [IITIIIm i
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FR1 n48 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir e
0 dBm T - 1 T
Bl |
-20
30
5 S LINE_ABS 002 | I |
, Y g,
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352975 GHz -44.24 dBm -4.24 dB
1530GHz 3540 GHz 1.000 Mtz 3.53981 GHz -36.55 dBm -11.55 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54897 GHz -28.84 dBm -15.84 dB
3549 Gz 3550 GHz 200,000 kHz 354995 GHz -37.94 dBm -24.84 dB
3,550 GHz 3570 GHz 1.000 Miz 3.564 88 GHz 8.69 dBm -21.31 dB
1570 GHz 3571GHz 200.000 kHz 3.57002 GHz -39.05 dBm -26.05 dB
3571 GHz 3590 GHz 1.000 MHy 3.57469 GHz -32.91 dBm -19.91 dB
3590 GHe 3,720 GHz 1.000 Miz 366604 GHz -43.21 dBm -18.21 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80027 GHz -44.04 dBm 404 dB
L (I o
10:09:40 PM  06/18/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 dbm .
0.dBm 1 1 17
-10 | ‘l
!
30 I }
SPURIOUS LINE ABS 002 L/ il
“irabm - -
| = |
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3530 GHz 1.000 Miz 3.44893 GHz -44.26 dBm -4.26 dB
1530GHz 3590 GHz 1.000 Mtz 3.55311 GHz -44.28 dBm -19.28 dB
3590 GHr 3609 GHz 1.000 MHz 3.60814 GHz -34.36 dBm -21.36 dB
3609 GHe 3610GHz 200,000 kHz 361000 GHz -43.43 dBm -30.43 dB
3610GHz 3,640 GHz 1.000 MHz 362485 GHz 6.67 dBm 2333 dB
3,640 GHz 3641 GHz 200,000 kHz 3.64038 GHz -84.64 dBm -31.64 dB
3641 GHz 3660 GHz 1.000 MHy 3.64215 GHz -33.64 dBm -20.64 dB
3660 GHe 3720 GHz 1.000 Miz 366596 GHz -43.10 dBm -18.10 dB
3.720GHz 3,820 GHz 1.000 MHz 381745 GHz -43.90 dBm -3.50 B
L (I o
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FR1 n48 / 20MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUS UNE &
20 dBew
10 dir
prere—
0 din T T 4 L
!
-10 T
-20
30
SPURIOUS_LINE ABS 002
[uabm - - i
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.437 04 GHz -44.33 dBm -433 dB
1530GHz 3660 GHz 1.000 Mtz 365773 GHz -43.41 dBm -18.41 dB
3,660 GHz 3.679 GHz 1.000 Mix 3.67812 GHz -28.59 dBm -15.59 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67999 GHz -36.31 dBm 2331 dB
3,680 GHz 3.700 GHz 1.000 Miz 3.689.20 GHz 7.35 dBm -22.65 dB
3700 GHz 3701 GHz 200.000 kHz 3.70007 GHz -40.48 dBm -27.48 dB
3701 GHz 3710 GHz 1.000 MHy 3.70177 GHz -29.30 dBm -16.30 dB
3710 GHe 3,720 GHz 1.000 Miz 371181 GHz -37.30 dBm -12.30 dB
3.720GHz 3,820 GHz 1.000 MHz 381825 GHz -43.80 dBm 380 dB
L (I "
10:18:02 PM  06/18/2024

FR1 n48 / 20MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £

Count 100/100
1 Spurious Emissions

Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 di I
[y
0 dBm T T I T
-10 E
-20
30
SPURIOUS_LINE ABS 002 "
“irabm - el
PR DS ¥
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3,530 GHz 1.000 Miz 352965 GHz -43.04 dBm -4.04 dB
1530GHz 3540 GHz 1.000 Mtz 3.53980 GHz -33.50 dBm -8.54 dB
3540 GHz 3589 GHz 1.000 MHz 3.54838 GHz -26.17 dBm -13.17 dB
3549 Ghz 3550 GHz 200,000 kHz 354994 GHz -37.00 dBm -24.00 dB
3550 GHz 3570 GHz 1.000 MHz 356816 GHz 6.18 dBrm 2382 dB
3570 GHz 3571 GHz 200,000 kHz 3.57002 GHz -41.58 dBm -28.58 dB
3571 GHz 3590 GHz 1.000 MHy 3.57262 GHz -32.28 dBm -19.28 dB
3590 GHe 3,720 GHz 1.000 Miz 366604 GHz -43.80 dBm -18.80 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80716 GHz -43.70 dBm 370 dB
L (I o
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 20MHz / DFT-S OFDM / 16QAM
Middle Channel
Full RB
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 apbinesPuslous une
20 dBew
10 dir
oy
0 din i L0
-10 f %
-20
30 1
‘rl:u.,‘i,%"”:-""’”” Lo Lt
- ! [
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352176 GHz -44.33 dBm -439dB
1530GHz 3590 GHz 1.000 Mtz 3.56120 GHz -44.38 dBm -19.38 dB
3,590 GHz 3.609 GHz 1.000 Mix 3.60229 GHz -35.83 dBm -2283 dB
3,609 GHr 3610GHz 200,000 itz 3.60927 GHz -45.52 dBm -3252dB
35610 GHz 3640 GHz 1.000 Miz 3.61664 GHz 6.14 dBm .86 dB
1640 GHz 3641 GHz 200.000 kHz 3.64009 GHz -45.55 dBm -3255 dB
3641 GHz 3660 GHz 1.000 MHy 3.64110 GHz -34.07 dBm 21.07 dB
3660 GHe 3720 GHz 1.000 Mz 3.66608 GHz -43.48 dBm 18.48 dB
3.720 GHz 3820 GHz 1,000 Miiz 374233 GHz -43.91 dBm 3.91 dB
10:14:31 PM  06/18/2024
FR1 n48 / 20MHz / DFT-S OFDM / 16QAM
Highest Channel
High Channel Full RB
Full RB
Channel power -40dBm > -46.93dBm (PASS)
Ref Level 40.00dBm  Offset 23,60 6B Mode Sweep 6L RefLevel 3000 dBm  OMset 23,60 dB & RBW 10 khz 56l
Count 100100 | = At 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACIR 1Rm Avg
Uit Cheed
30 dubine-SPURloUs e ass oz
20 dBr————————————— =
20 dBew
10 dBinr 10
0dBm f 0
-10
10 dir
-20
30 I 20
‘V;i“\lcu%wwi_;\l;\u/ w *i
e 30 d
50
40 diar
3.43 GHz 5403 pts 39.0 MHz/ 382GHz
I Result Summary 50
3.430 GHz 3530 GHz 1,000 Mifz 350238 GHz -44.57 dBm 457 dB
3530 GHz 3660 GHz 1.000 MHz 3.657 86 GHz -41.63 dBm 16.63 dB 60,
3660 GHe 3679 GHz 1,000 MHz 367871 GHz -26.06 dBm 13.06 dB IR P I N o]
3,679 GHr 3680 GHr 200,000 itz 367985 GHz -37.94 dBm 2454 dB T
3.680 GHz 3.700 GHz 1.000 MHz 369597 GHz 6.56 dBm 23.44 dB @3,?2!1§GH1 1001 pts 200.0 kHz/ Span 2.0 MHz
3700 GHz 3701 GHz 200.000 kHz 3.70001 GHz -41.77 dBm -28.77 dB 2 Result Summa None
3701 GHz 3710 GHz 1.000 MHy 3.70102 GHz -28.49 dBm 15.49 dB
7106 720 000 3.71123 GH -34.50 dBy .50 dB
s70g ss050e 1 00 i 37215 6H2 a1.56 dbm 1,56 d8 Irl Bet 1000 MHz 4693 dom
[ T PR TP
10:18:43 PM  06/18/2024 12:25:18 M 08/13/2024
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Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
.
0 dBm T T I T
10 L
-20
30
SPURIOUS_LINE ABS 002 q "
“irabm - - i
50 |
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352605 GHz -44.33 dBm -433dB
1530GHz 3540 GHz 1.000 Mtz 353810 GHz -36.95 dBm -11.85 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54875 GHz -30.19 dBm -17.19 dB
3549 Gz 3550 GHz 200,000 kHz 354998 GHz -38.10 dBm -25.10 dB
3,550 GHz 3570 GHz 1.000 Miz 356239 GHz 5.10 dBm -21.90 dB
1570 GHz 3571GHz 200.000 kHz 3.57029 GHz -43.30 dBm -30.30 dB
3571 GHz 3590 GHz 1.000 MHy 3.57164 GHz -32.37 dBm -19.37 dB
3590 GHe 3,720 GHz 1.000 Miz 3.66617 GHz -43.51 dBm -18.51 dB
3.720GHz 3,820 GHz 1.000 MHz 377100 GHz -43.87 dBm 38
L (I o
10:11:00 PM  06/18/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 dbm
g
0dben T T f —
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‘—:uc‘l\;ﬁ:‘v S LINE_ABS 002 | i L
50 *
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3530 GHz 1.000 Miz 350138 GHz -44.10 dBm -4.10 dB
1530GHz 3590 GHz 1.000 Mtz 3.58961 GHz -44.24 dBm -19.24 dB
3590 GHr 3609 GHz 1.000 MHz 3.60865 GHz -35.30 dBm -22.30 dB
3609 GHe 3610GHz 200,000 kHz 3.60996 GHz -36.14 dBm -33.14 dB
3610GHz 3,640 GHz 1.000 MHz 363216 GHz 6.03 dBrm 2367 dB
3,640 GHz 3641 GHz 200,000 kHz 3.64042 GHz -46.72 dBm -33.72 dB
3641 GHz 3660 GHz 1.000 MHy 3.64321 GHz -34.96 dBm -21.96 dB
3660 GHe 3720 GHz 1.000 Miz 366596 GHz -43.24 dBm -18.24 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81026 GHz -43.52 dBm -352dB
L (I o
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Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUS UNE &
20 dBew
10 dir + +
odtm | | saal
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-20
30
SPURIOUS_LINE, ABS 002 i m
“irabm B -
[ e -
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.444 34 GHz -43.43 dBm -4.43 dB
1530GHz 3660 GHz 1.000 Mtz 3.65890 GHz -43.98 dBm -18.98 dB
3,660 GHz 3.679 GHz 1.000 Mix 3.67751 GHz -33.70 dBm -20.70 dB
3679 GHz 3,680 GHz 200,000 kHz 3.68000 GHz -38.54 dBm -25.54 dB
3,680 GHz 3.700 GHz 1.000 Miz 3.697 26 GHz 5.65 dBm -24.35 dB
3700 GHz 3701 GHz 200.000 kHz 3.70001 GHz -41.83 dBm -28.83 dB
3701 GHz 3710 GHz 1.000 MHy 3.70236 GHz -31.79 dBm -18.79 dB
3710 GHe 3,720 GHz 1.000 Miz 371147 GHz -38.44 dBm -13.44 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72345GHz -43.99 dBm -3.99 dB
L (I o
10:19:25 PM  06/18/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 di 1 I
0 dBm T - JI i
10 ‘,
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30
s S LINE_ABS 002 1 M
L J i
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3530 GHz 1.000 Miz 3.443 74 GHz -43.43 dBm -4.43 dB
1530GHz 3540 GHz 1.000 Mtz 3.53451 GHz -37.42 dBm -12.42dB
3540 GHz 3589 GHz 1.000 MHz 3.548 30 GHz -29.68 dBm -16.68 dB
3,549 Gz 3550 GHz 200,000 kHz 355000 GHz -39.68 dBm -26.68 dB
3550 GHz 3570 GHz 1.000 MHz 355622 GHz 5.25 dBm -24.75 dB
3570 GHz 3571 GHz 200,000 kHz 3.57000 GHz -43.91 dBm -30.91 dB
3571 GHz 3590 GHz 1.000 MHy 3.57181 GHz -33.32 dBm -20.32dB
3590 GHe 3,720 GHz 1.000 Miz 366604 GHz -43.86 dBm -18.86 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80786 GHz -43.94 dBm 334 dB
L (I o
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FR1 n48 / 20MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
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Uimit Checd o
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20 dBew
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.43415 GHz -44.25 dBm 425dB
1530GHz 3590 GHz 1.000 Mtz 3.58146 GHz -44.47 dBm -19.47 dB
3,590 GHz 3.609 GHz 1.000 Mix 3.59912 GHz -38.79 dBm -25.79 dB
3,609 GHz 3610 GHz 200,000 kHz 360944 GHz -48.37 dBm -3537dB
35610 GHz 3640 GHz 1.000 Miz 3.63201 GHz 4.19 dBm -25.81 dB
1640 GHz 3641 GHz 200.000 kHz ggl‘ig? g:z «;g;.; :gm gg,;;ﬂg
35641 GHz 3660 GHz 1.000 MHz . z -35.1 m -2
3660 GHe 3720 GHz 1.000 Miz 366596 GHz -43.55 dBm -18.55 dB
3.720GHz 3,820 GHz 1.000 MHz 381575 GHz -43.91 dBm 331 dB
L (I
10:15:54 PM  06/18/2024

FR1 n48 / 20MHz / DFT-S OFDM / 256QAM

Highest Channel
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6L

Count 100/100

Ref Level 4000 dBm  Offset 23,60 0B Made Sweep
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Limit Checd
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3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3,430 GHz 3.530 GHz 1.000 MHz 3.460 72 GHz -48.34
1530GHz 3660 GHz 1.000 Mtz 3.64799 GHz -44.23
3660 GHz 3679 GHz 1.000 MHz 3.677 64 GHz -32.28
3679 Ghz 3,680 GHz 200,000 kHz 3.67986 GHz 323
3,680 GHz 3.700 GHz 1.000 MHz 3.682 24 GHz 431
3.700 GHz 3701 GHz 200,000 kHz 3.70005 GHz -43.80
3701 GHr 3710GH: 1.000 MHz 3.70136 GHz -33.87
3.710GHz 3.720 GHz 1.000 Miz 3.71436 GHz -39.06
3.720GHz 3,820 GHz 1.000 Mtz 380137 GHz -43.83
7
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / P1/2 BPSK

Lowest

Channel

Full RB

Full RB
Channel power -40dBm > -44.57dBm (PASS)

Low Channel

10:25:53 Pu 06/18/2024

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep saL Reflevel 3000dBm  OMset 2360 ® RBW 10 khz s6L
Count 100/100 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions iRm Ave
Limit Ch A1
30 apbineSPURlous_une alL
20 dB——————————— T
20 dBew
10 dir 10
0.dBem =~ “‘w\, ,
-10 T
| | 106
-20 T
l -20
WL
30 dbi
40 dBm
CF 3.625 GHz 6409 pts 39.0 MHz/ Span 390.0 MHz
I 2 Result Summary 50
3430 GHz 3530 GHz 1.000 MHz 352915 GHz 37.58 dBm 2.42dB w
3530 GHz 3540 GHz 1.000 MHz 3.53609 GHz 36.09 dBm 11.09 dB - dim—= X N
3540 GHz 3549 GHz 500,000 kHz 3.588 24 GHz 38.89 dBm 25,89 dB R S LAt L M P VRN LT A W W Y L T
3549 GHz 3550 GHz 1.000 MHz 3.54998 GHz 27.30 dBm 14.30 dB | I R
3,550 GHz 3580 GHz 500,000 kHz 356054 GHz 5.14 dBm 24.85 dB CF3.52015 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
1580 GHz 3581 GHz 300.000 kHz 3.58064 GHz 36.64 dBm 3,64 d 2 Result Summar None
3581 GHz 3510 GHz 1.000 MHy 3.58243 GHz 31.29 dBm 18.29dB
3610 GHe 3720 GHz 1.000 Miz 366610 GHz -43.12 dBm 18.12 dB
3720GHz 3820 GHz 1.000 MHz 379777 GHz -44.04 dBm 4,04 dB T [Ren 11000 Mite 27 d8m
10:21:39 PM  06/18/2024 12:15:38 aM 06/13/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissions
Uimit Cheed
30 apbineSPURlous_une
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50
3.43 GHz 6409 pts 39.0 MH2/ 382 GH
I Result Summary
3430 GHz 3530 GHz 1.000 MHz 3.43764 GHz -44.31 dBm 431 dB
3530 GHz 3580 GHz 1.000 MHz 3.57318 GHz -42.65 dBm 17.65 dB
3,580 GHr 3,609 GHz 1.000 Mz 3.607 97 GHz 31.09 dBm 8.09 d
3,609 Gz 3610 GHz 500,000 kifz 3.609 89 GHz 34.42 dBm 21.42 dB
3610GHz 3640 GHz 1.000 Miz 361201 GHz 7.19 dBm 2281 dB
1640 GHz 3641 GHz 500.000 kHz 64020 GHz 38.59 dBm 25.59 dB
3641 GHz 3670 GHz 1.000 MHy 3.64162 GHz 28.16 dBm 15.16 dB
3670 GHe 3720 GHz 1.000 Miz 367517 GHz -43.17 dBm 18.17 dB
3.720GHz 3,820 GHz 1.000 MHz 376348 GHz -43.76 dBm .76 d
Aoty "
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / P1/2 BPSK
Highest Channel
High Channel Full RB
Full RB
Channel power -40dBm > -44.37dBm (PASS)
Ref Level 4000 dBm  Offset 23.60 B Mode Sweep saL Ref Level 3000 dBm ~ Offset 23608  RBW 10 kHz sl
Count 100/100 2048 & SWT 100 ms & VBW 30 bz Mode Sweep Count 100/100
1 Spurious Emissions Rm Ave
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3.43 GHz 5403 pts 39.0 MHz/ 382Gz
I 2 Result Summary 50
3.430 GHz 3530 GHz 1,000 Mifz ;.gg%g: g:z ﬁg ggm #g;gg w
3530 GH; 3640 GH: 1.000 MH: 3 iz . m . -
1640 GH: 3669 GH: 1.()01'er»: 3.66641 GHz -30.29 dBm 17.29 dB A" oty Jirsntn W T Mt A g v e |
3,660 GHr 3610GHz 500,000 kffz 66983 GHz -33.52 dBm 2052 dB |
3670 GHz 3.700 GHz 1.000 MHz 3.68037 GHz 6.26 dBy 2374 dB CF3.72165 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70002 GHz -38.85 dBm -25.85 dB 2 Result Summas None.
3701 GHz 3710 GHz 1.000 MHy 3.70143 GHz -34.84 dBm .84 dl
71061 720 000 3.71151 GH -36.33 dB 11.33 dB
s70g ss050e 1 00 i 372165 GHr 2213 dim 1138 e fee 1000 MHz 4437 dm
10:30:07 PM 06/18/2024 12:16:08 AN 08/13/2024
FR1 n48 / 30MHz / DFT-S OFDM / QPSK
Lowest Channel
Low Channel Full RB
Full RB
Channel power -40dBm > -44.71dBm (PASS)
Ref Level 4000 dBm  Offset 23.60 B Mode Sweep saL Ref Level 3000 dBm  Offset 236048  RBW 10 kHz saL
Count 100/100 2048 & SWT_ 100 ms © VEW 30kHz_Mode Sweep Count 100/100
1 Spurious Emissions Rm Ave
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I 2 Result Summary 50
3.430 GHz 3530 GHz 1,000 Mifz ;gg:; g:z ;‘{ﬁ ggm ;g?gg .
3530 GH 3540 GH 1.000 MH . iz . m ). 1
35k06h 35495Hs 500,000 kit 3.54860 GHz 39.32 dBm 2632 dB bt B I L N
3549 GHz 3550 GHz 1.000 MHz 3.54959 GHz 28.48 dBm 15.48 dB ] I I
3550 GHz 3580 GHz 500,000 kiz 3.56203 GHz 3.54 dBm 26.45 dB CF 3.52665 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3,580 GHz 3581 GHz 300.000 kHz 58012 GHz .25 dBm -23.25 dB 2 Result Summar None
3581 GHz 3510 GHz 1.000 MHy 3.58212 GHz 33.12 dBm 12d
610! 720 000 3.61016 GH -32.71 dBy 17.71 dB
3705 ss050e 1500 e 381533 6tz 4103 dBm 4,03 dB Tetoat i 71 o
s R ST Resdy s
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